Model No: 9045N

V//7:7,4h 4

S o0

] M}M\\f . ] i
@%@@ X @ @ﬁ@

aeeD={30)"




'/,H: HH, Model No: 9045N
ol Sl e bl

Parts List

ID Part No Name Qty Notes
1 953106-2 RIVET 0-5 2

2 ok i ***  Click for Technical Bulletin 75004
3 911258-5 PAN HEAD SCREW M5X35 4

4 el rkk ***  Click for Technical Bulletin 85070
5 643600-9 BRUSH HOLDER CAP 6-10 2

6 *rk Fork ***  Click for Technical Bulletin 77169
8 651656-8 SWITCH SS203KY-3 1

9 527435-5 FIELD ASS'Y 240V 1

10 411628-3 BAFFLE PLATE 1

11  162154-2 SEPARATE 1

12 *xx ***  Click for Technical Bulletin 75004
13  685700-9 SPONGE SHEET 1

14  645253-0 NOISE SUPPRESSOR 1

15 911265-8 PAN HEAD SCREW M5X40 2

16  263002-9 RUBBER PIN 4 1

17 911116-5 PAN HEAD SCREW M4X12 1

18 666453-9 POWER SUPPLY CORD 1.0-2-2.0 1

19 682502-4 CORD GUARD 8-85 1

20 687001-1 STRAIN RELIEF 1

21  911133-5 PAN HEAD SCREW M4X18 2

22  911116-5 PAN HEAD SCREW M4X12 1

23 163123-6 STOPPER 1

24 156538-4 FRAME 1

25 411624-1 FRAME COVER 1

26 225049-1 POLY V-BELT 3-250 1

27  222072-7 V-PULLEY 3-26 1

28 3211145 SPINDLE 1

29  254204-8 KEY 4 1

30 164496-0 STEEL BAND 2

31 911146-6 PAN HEAD SCREW M4X25 2

32  421155-2 RUBBER SLEEVE 1

33 911158-9 PAN HEAD SCREW M4X30 2

34 411617-8 HANDLE COVER 1

35 263005-3 RUBBER PIN 6 1

36  315095-3 BALANCE WEIGHT 1

37  134645-3 BASE ASS'Y 1

38 211201-7 BALL BEARING 6002LLB 1

39 285615-6 BEARING RETAINER 40 1

40 912117-6 COUNTERSUNK HEAD SCREW M4X12 2

41 912112-6 COUNTERSUNK HEAD SCREW M4X10 2

42 411625-9 PUSH BUTTON 2

43 931102-0 HEX. NUT M4 2

44 211275-8 BALL BEARING 6003DDW 1

45  253792-2 FLAT WASHER 26 1

46  253930-6 FLAT WASHER 7 1

47  912212-2 COUNTERSUNK HEAD SCREW M5X12 1

Page 2/3


https://ecommerce.makita.com.au/online/LINKS/technical/PDF/75004-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/85070-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/77169-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/75004-WW-1.pdf

'7,!;’}!!5;5

Model No: 9045N

ID Part No Name Qty Notes
48 285818-2 BEARING RETAINER 12-33 1

49 211033-2 BALL BEARING 608LB 1

50 ¥ *xx ***  Click for Technical Bulletin 41718
51 512674-0 ARMATURE ASS'Y 240V 1

52  241808-5 FAN 70 1

53  211066-7 BALL BEARING 6200LLB 1

55  231534-4 TORSION SPRING 4 2

56  256748-4 PIN 4-50 2

58  165007-4 PAPER CLAMP 2

400 794196-4 ABRASIVE PAPER SET 114X280 1

401 122339-2 DUST BAG ASS'Y 1

402 411626-7 FASTENER 1

901 819063-3 MAKITA LABEL 1

Page 3/3


https://ecommerce.makita.com.au/online/LINKS/technical/PDF/41718-WW-1.pdf

